() Husqvama

SVARTPILEN 401 - IKD 2025 <2025><AR><F1342Y5>

TANK, SEAT
64088
>
@ « /
- 74
/_'/‘ .
Pos Part Number Description Additional Text Quantity
1 A61707013000C1 TANK FUEL HUSQ JU171102 BLACK 1.00
2 J900000602008 bolt socket M6x1 2.00
3 93035065030 distance sleeve 2.00
4 J650002401800 grommet 2.00
5 J900000601205 bolt flanged M6x12 2.00
6 AB61707013080 Bracket BCCU 1.00
7 J031050096 Roundhead screw, M5x9 1.00
8 J900000609002 bolt flanged M6x1 1.00
9 93007040010 Seat cowl pad 4.00
10 90607017003 SPRING BAND CLAMP D13 1.00
11 96315019000 drain pipe 1.00
12 A61707140000 SEAT ASSEMBLY RIDER 1.00
13 AB1707147000 SEAT ASSEMBLY PILLION 1.00
14 96307040020 DAMPER SEAT FRONT 1.00
15 91207046000 SEAT RUBBER 7.00
16 AB61707057010 BEADING 2.00
17 95829099000 Tool set 1.00
18 96307008020 Seal fuel tank cap 1.00




